International Workshop on Reclaimed Water Use in Urban Area
January 10, 2012 at Kitakyushu International Conference Center

Membrane Technology for Wastewater
Reclamation: Current and Future
Perspectives

Sangho Lee

|
Contents

m Wastewater Reuse and Membrane in Korea

d

—_—

m Wastewater Reuse in the World

Volume Market Development (1980-2008)

2
T Top 10 countries by capacity (2010)
fo -
54
15
Span
E Mo
& via
1950 1964 1988 1992 1996 2000 2004 2008 A
Water Reuse by Application '::
G 1.5% Sogagon

o ] & ] 2 it
Capacity in 2010 (million m?/d)

Inuntral 19 7%

ApEumeal angation 33 0%

EU
1.0 km3/yr
200 reuse plants 0.291 km3/yr

Japan

218 reuse plants

5 0.1 Mm¥d
» Washington

Mexico City :‘ﬂgglirﬁza;tr
72 reuse plants

World

7.1 km3/yr (0.18% of water demand)

0.02 Mm*/ e 5% of treated wastewater
>2000 reuse plants

2] K
o v
3
0.293 km3/yr 1
g o 1700-4000
® Agricultural irriga K 20 reuse plants fer recharge 5 450 10 900 Australia
P Urban uses & golf courses ll Industrial uses >10,000 0.213 km3/yr
No data 435 reuse plants

“Source: Global Water Intelligenc.




m Market Forecast

Total reuse market
noa
n000

o0
a0
2000
Looo

o

M0P 300 MU U3 I3 J0M IO J0m

[Re———

Wastewater market
a0

e
5 a0
1
i
4
= w0

moon

2080 2011 r.n.‘ P
-m-n... [ e ——

Vearty retrse capacity increment
1000

nooo

nooo
ap00
= l

7 ) e wus Boue

[e——

Total reuse capacity
08

i

* 00 3000 7030 3011 2013 2e13 o4 70as Jame

*Source: Global Water Intelligenc

m Wastewater Reuse in Korea
Grey Water Reuse
Source: Park, 2011
Current Status (ME, 2009)
Region fa':‘i’.}:i’,fs Total floor area Treatment Grey water Use u o
(m?) capacity (m¥/day) (m¥/day) 'sage ratio (%)
Seoul 57 7,917,449 18,721 8,161 43.6
Pusan 22 2,211,099 7,066 4,907 69.4
Daegu 5 144,221 5,450 5,535 98.5
Incheon 5 241,547 23,400 6,932 296
Kwangju 7 342,356 2,040 1,280 62.7
Daejeon 5 12,796,321 226 1,617 14.0
Ulsan 3 279,582 1,216 298 245
Gyeonggi 58 7,874,258 77,087 41,922 544
Ganwon 9 1,122,564 21,310 3,382 159
‘Chungbuk 1 119,160 300 300 100.0
‘Chungnam 13 815,374 215,034 119,344 55.5
Jeonbuk 8 1,260,182 100,650 61,028 60.6
Jeonnam 1" 6,339,309 280,566 54,104 19.3
Kyeongbuk 38 5,470,372 116,946 82,420 705
Kyeongnam 9 940,670 14,895 1,605 108
Jeju 5 179,643 655 324 49.5
K-Water 15 7,292,007 1,314,467 181,424 138
Total 2n 55,346,114 2,201,505 573,107 26.0

m Wastewater Reuse in Korea: Grey water
Grey Water Reuse by Application

» Toilet Flushing - 153 (42.3%), Industrial Water — 87 (24.1%),

m Wastewater Reuse in Korea

Use of Treated Wastewater

» Usage Ratio of Treated Wastewater: 1.3% in 2002 — 10.8% in 2008

Gardening - 14.4%, Cleaning - 7.5%

#sgeam., Others
e 5%

Cleaning W4 anm
Yag4rmm

Gardening

Industrial

Toilet flushing

Source: STATISTICS OF SEWERAGE, 2010

Million m¥/day

E B 8 B B B

R MO0 0 M0 0 DM M6 XN06 2000

TN SROHE =T
b2 4 x

Amount of ‘
treated wastewater Reuse Capacity

Reuse Ratio

Source: ME, 2010

m Wastewater Reuse in Korea
Use of Treated Wastewater by Application
» On-site Reuse in WWTP: 56%

» Increasing interest in using treated wastewater for industrial application

Changes in Off-site reuse of TW
350,000

Industrial g¢24  Others
21

Irrigation

HEA

River environmental 2003 2004 2005 2006 2007

flow

200000 +
150,000 -
100,000

e I
L]

m Diversity of Wastewater Reuse

Incrgase bf recycied water quality

Up to
1995

West Basin, 2007

Costa Brava,
Spain, 2007

California, 2005

Florida, 2005

Source: Lazarova (2010)




Technologies for Wastewater Reuse

Preliminary
Treatment

Primary
Treatment

Secondary
Treatment

Screening and grit removal

Removal of coarse solids

Sedimentation and
skimming

Removal of organic and
inorganic solids, oil, and
greases

Water for irigation of
non-food crops

Biological aerobic treatment
and clarification

Removal of residual oragnics,

BOD, suspended solids, and
microorganisms

Water for irrigation of
crops which are not

eaten without cooking

Secondary Chemical i solids, ater for washing and

of D Wi
Treatment | sedimentation, and filtration colloids, and nutrients [ irrigation

Water for unrestricted
irrigation

[Wa(er for unrestricted

Disinfection | Chlorination, ozonation, UV Inactivation of pathogens

Advanced Reverse Osmosis and
Treatment distillation

Removal of ions, and low

e use (including indirect

potable use)

m Conventional Treatment Technology

o wHo e
PR e - ool B (< 1 hetmoaglL)
Raw

Iedusirial cropa, forests
WHO cal A 1 Fiskm el <1000 FCA00 i
{hrdlu\)mq BODIL ; 50 mgSs1)

>

Inustrial crops, forests
Paatare, cooked vegetables, frults.

Auntralia (<3000 and <750 FCA00 mL)
| Califarnia (<23 TCA0D i |
| reapi a4 Catalonsde (<1000 FCI100 i)

| EPA US (<200 FC /100 mL)

Raw South Africa (=000 FCI100 mL )
wage WHO, cat A <1 heim eg/L; <1000 FCr00mL
‘ Infration |
\ | \__._/ 1 pescolation
.o R
Facultatre Pasture, cooked vegetables,
stabsation pe ——
Aty pr-— - fraits, vegetables eaten raw
Haw ! Arizona, Florida [rot

Sowige FCM00 mL)
»—H—" Cabtornia (<22 TC/100 mL)
.i 1 + Canary Inlands (<2 2 TC/100 mi)
”| IE Dhsirdecton |Memel (<22 TCN00 mL)
setting

Source: Lazarova (2010)

m Membrane Technology

Ruw
—uln
Premanent oo .Qn(p:unl:xéw Clanfier
setting 8

BR: [
e & -
Secondary treatment B—BEQ-[H« ]
Disndecton
i 0 | T

Disinfection
™ |av.o,

Quatery
treatment

Ftraiion G, UV, O,

iRy or Reverse Osmosis

Tertiary
MBR®; MBRo treatment

Source: Lazarova (2010)

m Membrane Technology

Desalting/Removal of Dissolved Organics
- Reverse Osmosis (RO)
- Nanofiltration (NF)
Membrane Filtration
- Ultrafiltration (UF)
- Microfiltration (MF)
Membrane Bio-Reactors (MBR)

} Dense membranes

} Porous membranes

- UF and/or MF membranes coupled with aerobic bio-reactor

Source: Pearce (2010)

History of Membrane Technology for
Wastewater Reuse

Watsr Factory ety of Corvallis Luggage Polnt
First wse of Dunver Potable dmteractive comumumcation First use of PALL MF
Ieverse osmosis & Peese program i inchrsirial watey
ducations tmuse plast i APR
Soath Lake Tadoe and s use of Ssamin ey Siuien g
First acvanced Ipvag-term health Fiest uwe of Satetar NEWates
WA bratment etfects testing L rh brane bioresctor ‘aciory

m Membrane Process for Wastewater Reuse

Heavy Metals /

Inorganic Waste  Organic Waste Complex Waste

MF/UF MBR
MF/UF + RO
MF/UF + EDR

mgs : EICJ)R Zero Liquid Discharge




m Membrane Process for Wastewater Reuse

MBR Process

Activated
s MF/UF

Tertiary Filtration Process

—_-l-_--E—]
Primary Secondary
Clarifier Clarifier

Activated MF/UF Reverse Osmaosls ]
Saudge {Optionaf)

m Basic Concept of MBR

Conventional Treatment

-—_[-—_'_‘l-
-

MBR

MF/UF membrane

History of MBR

1960's
1970's

1988

1990's
1998
2007
2009

: Side stream MBR Idea, South Africa
: Thetford System and Dorr Oliver, USA

: First US Patent for submerged membrane
by Professor Yamamoto of Tokyo University

: Commercial submerged MBRs
: 1,900 m3/day (Porlock, UK)
: 144,000 md/day (King County, WA, USA)

: 220,000 m3/day (Jumeirah Golf Estates , UAE)

m MBR Market by Global Reaion (2005)

Middel EastAfrica Latin America/Caribean Other
1.94% 0.23% ?&“@2‘ 231%
AsialPacific :
Municipal
2091% ‘ 38.61%

\

us. . ‘
S e ’

Total: $ 216.6 Millions
Industrial
#e 26.73%

1590 9 2000 2005 2000

Souree: BEC. Ine Annual average growth rate (2005-2010): 10.9%

MBR Market in Korea

* Number of MBR Plants: more than 1,300 (including very small plants)
« Hollow fiber - 79%, Plate - 12%, Tubular - 9%

« Domestic membranes: 20~30%

« More than 60 % of total plants are less than 50 m3/d

1400
1200
g 1000
s
800
B
5§ o0
E 400:
z
200
0
2002 2003 2005
Year




m Membrane Modules for MBR

m Comparison

(1) Submerged

Effluent

Bioreactor

+ Small footprint
* Retrofitting
« Low flux

» Low energy consumption

of MBR systems

(2) Side stream

Biorenctor

Primary clanfier Membrane Unit

Sludge

Remrn sludge
Sludge

Additional space required

Easy maintenance

High flux

High energy consumption

m MBR for N/P Removal

» Advanced Wastewater Treatment Using MBR

Screen

Screen

—
Tank Anoxic || Aeration Tank
Membrang
I
—
Tank Anoxic [|  Aeration/Membrane -

]

m Various MBR Systems

Pore size Materials
UF and MF 0.02t0 0.5 um | Polyethylene, polypropylene,
submerged polysulphone ete
UF and MF 0.02t0 0.5 pm | Ceramics (MF), polyethylene,
Side-stream polypropylene, polysulphone ete
Configurations Specific fluxes References
Submerged HF 50 to 65 I/m2. h.bar | Gunder & Krauth, 1995
Flat plate 115 L/m%.h.bar QEd R
Tubular side-stream 40 to 60 L/m2h.bar | LeClechetal, 1999

Source: Ujang,” Membrane Bioreactor Technology: Basic engineering design”

m Advantage of MBR Systems

Industrial
Wastewater

o

Domestic
Wastewater

=

Aeration Basin
MLSS : 3,000 ppm

6 ~8hr

3~4hr

v@-ﬁd Sludge (<51

Aj/% H
SS 10~50 ppm

BOD 10~50 ppm

)
o

—

MLSS
12,000pp SS 0 ppm
BOD < 5 ppm

——
3~4hr

Reduced Area

~1/2 of Land

Water Recycle

&

Flush, Cleaning

Recycle to Process

For Waterscape

« TP can be controlled down to 0.1 ppm by applying coagulants
« Effluent can be easily recycled for non-potable use
« Cost effective when RO is subsequently used for water recycle

m Design Parameters

Parameters

Design values

Loading rates (for >90% organic
removal)

1.2 10 3.2 kg COD/m*d
0.05 to 0.66 kg BOD/m’.d

Loading rates for complete
mitrification

0.05 to 0.66 kg BOD/m*.d
Sludge age 10 to 50 d

Loading rate for complete nitrogen
removal

4 kg NH,-N/m*.d
5 kg NO,-N/m*.d

MLSS 10,000 to 20,000 mg/l
Flux 510 300 L/m* h
Specific flux 20 to 200 L/ m? h bar
Design flux (Kubota, ¢ of 0.4 pm) 0.5 m¥m*.d

(specific flux 125-175 L/ m* h bar)

- [ fTlent




m Disadvantage of MBR: Fouling

o
. N Retention time
« Mechanism Biomass characteristics le ! + Hydraulic
EPS F Bulk st * Solids
*Free * Size =« Viscosityiheclogy
«Bound | | Stucture = Hydrophobicity
| $ L +flux
- v = TMP
Fouling Clogging
Cleaning
i . . —! = Physical
F Asrator » Chemical
channels  parts
+ Real situation
1 1
' |
M module Acrati
5 + Design (port size)
] Por Surlace charactenstics | Configuration « Maan flow rate
a *Siza  «Porosity 'GDDII_ matry = Pulsa rate
m Disadvantage of MBR: Energy and Cost
Power consumption
(kWh/m3) 2 Ditferentiation
Activated Sludge 02-03 M T b I i e
3 5
MBR 0.3~2.0 " Focused differentiation
3
g
5 Low price
o
MBR Energy Users 3 mverage| 2 @
o Strategies destined
..2' Trickling flors Iluf.l,:“.:nm:}.ln.-lq.rl;
Fus |20 50 100 z By S—— S
Membeane Um?h |Umih |Uim?h & 4
Price o | lxm Sladisaton ponds
4500 Yen/m* 4.5 18 |09 Low | Low prica/added valus
7500 Yenim? ?5 3 ;‘1_5' Low Average High
Perceived price
12 000Yenim? |12 48 |24

Source: Ben Aim, 2007

Figure 1.2 Customer perception matrix, wastewater treatment techmologies {Reid, 2006)

m Reverse Osmosis for Wastewater Reuse

[E] why rRO?

Increase in industrial water demands

« Cooling Water
- Once-Through Cooling Water Systems
- Re-circulating Evaporative Cooling Water Systems
. Cooling Tower Systems
. Spray Ponds
- Key Issues : Corrosion / Biological Growth / Scaling
« Boiler Make-up Water
« Industrial Process Water
- Pulp and Paper Industry
- Chemical Industry
- Textile Industry
- Petroleum and Coal etc.




m Water Quality Guideline m Market for Wastewater Reuse Using RO

QO Process Water Quality (WPCF 1989, in EPA Guidelines 2004) « Quaternary treatment: 20%
Pulp & Paper Textiles « RO/NF: 72% of Quaternary Treatment
ical| Chemical | @ hed | Chemical & Siging | Sodie: | coment
Piping |l Coal i Dye 2039 " 1,987,464 m¥/day
3% 100%
Cu - - - - 0.05 0.01 - -
Fe 0.3 1.0 01 0.1 10 03 01 25 7.3% |:|
Mn 01 0.5 0.05 0.1 - 0.05 0.01 0.5 15.1% :
Ca - 20 20 68 75 - - - 57.3%
Mg - 12 12 19 30 -
c 1,000 200 200 500 300 - - 250
HCo3 - - - 128
NO3 - - - 5 -
S04 - - - 100 - - - 250
Sio2 .- 50 50 50 - - - 35
Hardness - 100 100 250 350 25 25 -
Allalinity| - i ~ 125 i ~ ~ 400 RO NF ED/EDI Other Total o
DS - - - 1,000 1,000 100 100 600 ot
TSS - 10 10 5 10 5 5 500
Color 30 30 10 20 - 5 5 -
pH 6-10 6-10 6-10 6.2-83 6-9 - - 6.5-8.5
CCE - - - o

Lagupase 542 8

m Market for Wastewater Reuse Using RO m Basic Process

)6 . . .. .
- 2.0x10 5 O ) = 3467010 x 019 Pretreatment RO Oxidation/Disinfection
B y) =3. .
e o (MF/UF) (Optional)
T 15610 Secondary R _
z Effluent n #
8 1.0x100 . o Reuse
3 K
S
500.0x10° \

00 . . N « Organic/lon « Trace Organics
1970 1980 1990 2000 201( Particle/Bacteria Removal Removal

Removal

1,987,464 m¥/day

Year 100%

1.7%

oo D
Surce: GYVI

« Low SDI

Industry Imigation ~ Power  Other  Total

MF/UF as Pretreatment for RO Customized Recycled Water

= Dual or integrated membrane approach Process Uses
Tertiary  Irrigation, Street Sweeping
Nitrified  Cooling Towers
MF/RO  Low Pressure Boilers
Coag. (Coag & Floc T e MF/RO/RO  High Pressure Boilers
= Membranes are a positive barrier to particles & turbidity Stabilized RO Groundwater Injection

= Lowest Silt Density Index (SDI) Next ?? To Customer Specs

= Excellent insurance against premature RO fouling

May 12ih, 2010 > Water Reuse: Global Trends and Challenges




m Process Configuation by Application

Low Pressure Boiler

High Pressure Boiler

m Process Configuation by Application

Ground Water Recharge/Indirect Potable Reuse

Lime Stabilization

UV/AOP

- GWR (US.A)
- NEWater (Singapore)
- Water Campus (U.S.A.)

Background: RO Operating Conditions

TDS Typical Driving | Typical Typical Energy Use

(moll) | b easure (psi) | R2S°VeY % | (/1000 gal)

Conventional | < 500 NA 95% 0.6-0.9
Treatment

Brackish 1,000- |125-600 65 - 85 26-4.6
Water RO 5,000

Seawater RO | > 35,000 | 800 - 1200 30-50 86-11

= RO is energy intensive and costly to operate
= Brine disposal issues problematic

= Siting can also be difficult

m Disadvantage of RO Systems

« Fouling Control
— Stringent pretreatment required

* Removal of Trace Organics
— Non-charged small organics pass through RO

« High Energy Consumption and Low Recovery
— Energy intensive

— Low recovery (~75%) — Concentrate management
issues

m Fouling of RO

- [
Biofilft <10¢ cfulem®
does not affect membrane
perorma

m Importance of RO O&M

« Effect of Cleaning Period i ...................................................................... .

« When to clean RO membrane e e e

Time
- Monitoring normalized permeate flow and pressure drop
- Changes in 10%-15%
- Frequent cleaning damage the membrane
- Without proper cleaning, RO membrane will be permanently fouled.




m Rejection of Organics by RO

* Separation mechanisms
— Size exclusion
— Electrostatic interaction

SN VA=

Macro-
miolecuies

* Non-ionic small MW organics
cannot be successfully removed
by RO NF

— Some EDCs, PhACs
— NDMA (N-nitrosodimethylamine): RO

30~40% / 3 \

Dissociated acds
Dirvalent salts
Sugars

Undissooated atids
Monovalent satts

E Energy Usage

High pressure leads to high energy consumption

Sourme Water Type

* Flux
— Desalination: 13~24 LMH
— Brackish RO: 14~34 LMH
— Wastewater: 15~25 LMH

* Pressure
— Desalination: 50~70 bar
— Brackish RO: 7~40 bar
— Wastewater: 7~20 bar

* MF/UF
conrbos — Flux: 40~80 LMH

1 GFD = 1.698 LMH

Source: Burbano, AWWA, 2007

— Pressure: 0.2~1.5 bar
— Permeability 100 times

Development of RO Technology

Increasing of the Brackish Water ey
Desalination Efficiency. s

mﬂi\fﬂlll ks a business for leaders - oﬁ

m Cost

Recycled Water Rates

Baseline MWD:  0.47 $/m?

1. Tertiary: ~25% - 40% Discount
2. Nitrified: ~20% Discount

3. Softened RO: ~10% Discount

4. Single RO: 2 times

5. Double RO: 2.5 times

High revenues

ey £th, a0 > Water Resran: Giludsd Trosuln s Challesssgen

Treatment of RO Concentrate

 Substantial amount of
concentrate is produced

/
/ F et Vi
et s
» Concentrate management // e
- Ocean Disposal / s
- Deep Well Injection /' v
— Road Spray and Dust Control == / 7
— Landfill Disposal 4 A
. / - _'___%_,_.- e
— Seawater Reverse Osmosis - Pt [
- Evaporation v E-_.a—-—
/_./_._---—7—-—-"';"""_'_'3-;_

« Concentrate management is
difficult and expensive

m Case Studies




m Case Study in U.S.A.: West Basin

West Basin Water Recycling Plant,
California

® Industrial
+ Refineries
« Bailer feedwater
+ Cooling tower water
® Irrigation
¢ Landscape (medians, golf